



	4119 White B Phone: (651) Toll Free: (80 cortecvci.com	ear Parkway, St. Pa 429-1100, Fax: (65 10) 4-CORTEC, E-ma • corteclaboratorie	ul, MN 55110 USA 51) 429-1122 il: info@cortecvci.com s.com	Certificate	
			Evaluation of Fuch's Anticorit MKK	2	
	То:	Brian Coles Lake Chem 3 Paper Mil Wolverham	icals & Minerals 1 Drive pton		
	For:	Adrian Mac Surface Pro Deepfields Wolverham	Murray cess pton		
	From:	Cortec Corp 4119 White St.Paul, MN	poration Laboratories Bear Parkway \$55110		
	cc:	Boris Miksi Cliff Cracau Dario Dell'O	ic Jer Orto		
	Project #: 14-241-1825				
	Test conducted by:		Brian Benduha Brian Benduha Lab Technician		
	Approved by:		Eric Uutala Eric Uutala Technical Service Engineer		
CERTIFIED			U. Rharehan -		
ENVIRONMENTAL BOHSON SPSTEM REGISTERED			Margarita Kharshan Vice President of R&D		
	Date:	November	13, 2014		
	Droject	#.14 241 192	$\mathbf{D}_{\mathbf{D}}$	No	

Project #:14-241-1825 Page 1 of 3 November 13, © 2014, Cortec Corporation. All Rights Reserved. Copying of these materials in any form without the written authorization of Cortec Corporation Laboratory is strictly prohibited. November 13, 2014 **Purpose:** To compare the corrosion protection of Fuch's Anticorrit MKR against Biocorr and VpCI-377.

Sample Received: Fuch's Anticorrit MKR

Method: ASTM D-1748 (humidity testing)

Materials: VpCI-377 (batch #14334) BioCorr (batch #14094) Carbon Steel panels, SAE 1010

Procedure: The following procedure was followed for the humidity testing:

- Fuch's Anticorrit MKR was diluted to 12% concentration and VpCI-377 was diluted to 10% concentration. Both samples were diluted by weight using DI water. BioCorr is tested as is.
- 2) Carbon steel panels were dipped in the samples to be tested, then hung to dry overnight.
- 3) Place the panels in the humidity cabinet and inspect them for corrosion on a regular basis.
- 4) Record the number of hours for the panels to fail. Failure is determined by observing one spec of corrosion that is 1-3mm in diameter, or three specs of corrosion at least 1mm in diameter.
- 5) After 210 hours, the panels were removed from the humidity cabinet, hung to dry, and then photographed.

Results: The following results were found for the humidity testing:

Sample	Time to Failure
12% Anticorrit MKR	190 hours
BioCorr	190 hours
10% VpCI-377	>210 hours

Interpretations: VpCI-377 at 10% in this test outperformed Anticorrit MKR at 12% concentration and didn't show corrosion after 210 hours.

Photos:

Humidity Testing after 210 hours



12% Anticorrit MKR



BioCorr



10% VpCI-377